
355651 REV. C 8/06

1620 Hawkins Avenue • SANFORD, NC 27330 U.S.A. • 800-831-7133
10951 West Los Angeles Avenue • MOORPARK, CA 93021 U.S.A. • 800-831-7133

®

Downloaded from www.Manualslib.com manuals search engine 

http://www.manualslib.com/


355651 REV. C 8/06

Downloaded from www.Manualslib.com manuals search engine 

http://www.manualslib.com/


355651 REV. C 8/06

Downloaded from www.Manualslib.com manuals search engine 

http://www.manualslib.com/


355651 REV. C 8/06

Downloaded from www.Manualslib.com manuals search engine 

http://www.manualslib.com/


355651 REV. C 8/06

Downloaded from www.Manualslib.com manuals search engine 

http://www.manualslib.com/


355651 REV. C 8/06

Downloaded from www.Manualslib.com manuals search engine 

http://www.manualslib.com/


355651 REV. C 8/06

Downloaded from www.Manualslib.com manuals search engine 

http://www.manualslib.com/


355651 REV. C 8/06

Downloaded from www.Manualslib.com manuals search engine 

http://www.manualslib.com/


355651 REV. C 8/06

Downloaded from www.Manualslib.com manuals search engine 

http://www.manualslib.com/


355651 REV. C 8/06

Downloaded from www.Manualslib.com manuals search engine 

http://www.manualslib.com/


355651 REV. C 8/06

Downloaded from www.Manualslib.com manuals search engine 

http://www.manualslib.com/


355651 REV. C 8/06

Downloaded from www.Manualslib.com manuals search engine 

http://www.manualslib.com/


355651 REV. C 8/06

Downloaded from www.Manualslib.com manuals search engine 

http://www.manualslib.com/


355651 REV. C 8/06

Downloaded from www.Manualslib.com manuals search engine 

http://www.manualslib.com/


355651 REV. C 8/06

®

DRAWING NO. 34-9045

ITEM PART NO. NAME OR DESCRIPTION QTY.
•1 MOTOR - THRU BOLT

•••A MOTOR - SQUARE FLANGE
•••2 35-4290 HEX HEAD SCREW, 3/8-16 4

3 35-5666 SEAL BRACKET - THRU BOLT/BLACK 1
3A 35-6012 SEAL PLATE/ALMOND 1

4 35-5619 O-RING - SEAL BRACKET 1
••5 35-5385 MOTOR SUPPORT 48 FRAME (see Note 2) 1

6 35-5613 PUMP BASE 1
7 35-4545 MECHANICAL SEAL - 5/8” 1
8 35-5258 IMPELLER 3/4A 1
8 35-5263 IMPELLER 1A 1
8 35-5278 IMPELLER 1 1/2A 1
8 35-5225 IMPELLER 2A 1

8A 35-5043 IMPELLER 1/2F, 3/4A 1
8A 35-5067 IMPELLER 3/4F, 1A 1
8A 35-5074 IMPELLER 1F, 1 1/2A 1

9 35-5389 SCREW - IMPELLER LOCKING 1
10 35-5099 DIFFUSER 3/4A PINNACLE 1
10 35-5051 DIFFUSER 1A, 1 1/2A, 2A PINNACLE 1

10A 35-5618 DIFFUSER - 1F, 1 1/2A PINNACLE 1
10A 35-5617 DIFFUSER - 1/2F, 3/4A AND 3/4F, 1A 1

11 35-5334 SCREW - #8-32 HEX WASHER HD 3
12 35-5030 SEAL - DIFFUSER 1
13 35-5301 LID STRAINER POT 1
13 35-4112 LID CHEMICAL RESISTANT/BLACK 1
14 35-0013 O-RING; LID 1
15 35-5667 BASKET - LARGE PINNACLE 1
16 35-6011 PUMP HOUSING/ALMOND 1
17 07-2184 WASHER 3/8” SS 4
18 35-5621 SCREW - 3/4 - 16 X 2 1/4 HEX HEAD 4
19 19-2115 O-RING; DRAIN PLUG 2
20 35-7161 DRAIN PLUG/BLACK 2

NOTES

• WHEN ORDERING REPLACEMENT MOTOR, GIVE ALL
INFORMATION CONTAINED ON MOTOR NAME PLATE.

•• THIS ITEM - MOTOR SUPPORT P/N 35-5385 IS
REQUIRED ON 5-5/8” DIA. MOTORS.

Downloaded from www.Manualslib.com manuals search engine 

http://www.manualslib.com/


355651 REV. C 8/06

®

REMARQUES

• LORSQUE VOUS COMMANDEZ UN
MOTEUR DE RECHANGE, DONNEZ
TOUTES LES INFORMATIONS
FIGURANT SUR SA PLAQUE
SIGNALETIQUE

•• CET ELEMENT-SUPPORT DE
MOTEUR, PIECE NO. 35-5385,
OBLIGATOIRE SUR LES MOTEURS
DE 14 CM (5-5/8 PO) DIA.

NOTAS

• CUANDO ORDENE EL MOTOR SE
REPUESTO, PROPORCIONE TODA LA
INFORMACION QUE SE ENCENTRA
EN LA PLACA DEL FABRICANTE DEL
MOTOR.

•• ESTE ARTICULO, SOPORTE DEL
MOTOR NO. DE PARTE 35-5385, SE
NECESITA EN LOS MOTORES CON
UN DIAMETRO DE 5-5/8”.

DESSIN No. 34-9045

ARTICLE PARTIE NO. DESCRIPTION QTE.
•1 MOTEUR - A TRAVERS VERROU

•••A MOTEUR - A BRIDE CAREE
•••2 35-4290 VIS A TETE, 6 PANS; 9,4MM (3/8PO) 4

3 35-5666 BRIDE D’ETANCHEITE - A TRAVERS BOLT/NOIR 1
3A 35-6012 JOINT PLATE/ALMOND 1

4 35-5619 JOINT TORIQUE - BRIDE D’ETANCHEITE 1
••5 35-5385 BATI 48 DE SUPPORT DE MOTEUR (Voit la Note 2) 1

6 35-5613 SOCLE DE POMPE 1
7 35-4545 GARNITURE MÉCANIQUE D’ETANCHEITE-15,8 MM (-5/8 PO) 1
8 35-5258 ROTOR 3/4A 1
8 35-5263 ROTOR 1A 1
8 35-5278 ROTOR 1 1/2A 1
8 35-5225 ROTOR 2A 1

8A 35-5043 ROTOR 1/2F, 3/4A 1
8A 35-5067 ROTOR 3/4F, 1A 1
8A 35-5074 ROTOR 1F, 1 1/2A 1

9 35-5389 VIS-BLOCAGE DE ROTOR LOCKING 1
10 35-5099 DIFFUSEUR 3/4A PINNACLE 1
10 35-5051 DIFFUSEUR 1A, 1 1/2A, 2A PINNACLE 1

10A 35-5618 DIFFUSEUR - 1F, 1 1/2A PINNACLE 1
10A 35-5617 DIFFUSEUR - 1/2F, 3/4A ET 3/4F, 1A 1

11 35-5334 VIS - NO. 8-32 TETE 6 PANS A EMBASE 3
12 35-5030 JOINT - DIFFUSEUR 1
13 35-5301 COUVERCLE CREPINE 1
13 35-4112 PRODUIT CHIMIQUE RESISTANT/NOIR 1
14 35-0013 JOINT TORIQUE, COUVERCLE 1
15 35-5667 PANIER - GRANDE APOGÉE 1
16 35-6011 CARTIER DE POMPE/ALMOND 1
17 07-2184 RONDELLE - 9,4 MM (3/8PO) INOX 4
18 35-5621 VIS - 9,4 MM (3/8PO-16 X 5,7 CM (2 1/4PO) TETE 6 PANS 4
19 19-2115 JOINT TORIQUE; BOUCHONE DE VIDANGE 2
20 35-7161 BOUCHON DE VIDANGE/NOIR 2

DIBUJO No. 34-9045

ARTICULO PARTE NO. DESCRIPCION CANTIDAD
•1 MOTOR - THRU ECHA EL CERROJO A

•••A MOTOR BRIDA CUADRADA
•••2 35-4290 TORNILLO CABEZA HEXAGONAL, 3/8-16 4
3 35-5666 PUNTAL DEL SELLO-THRU ECHA EL CERROJO/NEGRO 1

3A 35-6012 PLACA DEL SELLO/ALMENDRA 1
4 35-5619 ANILLO O-PUNTAL DEL SELLO 1

••5 35-5385 SOPORTE DEL MOTOR BASTIDOR 48 (Ve Nota 2) 1
6 35-5613 BASE DE LA BOMBA 1
7 35-4545 SELLO MECANICA - 5/8” 1
8 35-5258 IMPULSOR 3/4A 1
8 35-5263 IMPULSOR 1A 1
8 35-5278 IMPULSOR 1 1/2A 1
8 35-5225 IMPULSOR 2A 1

8A 35-5043 IMPULSOR 1/2F, 3/4A 1
8A 35-5067 IMPULSOR 3/4F, 1A 1
8A 35-5074 IMPULSOR 1F, 1 1/2A 1
9 35-5389 TORNILLO - CIERRE IMPULSOR 1
10 35-5099 DIFUSOR 3/4A PINACULO 1
10 35-5051 DIFUSOR 1A, 1 1/2A, 2A PINACULO 1

10A 35-5618 DIFUSOR - 1F, 1 1/2A PINACULO 1
10A 35-5617 DIFUSOR - 1/2F, 3/4A Y 3/4F, 1A 1
11 35-5334 TORNILLO - #8-32 CABEZAQ ARANDELA HEXOGONAL 3
12 35-5030 SELLO - DIFUSOR 1
13 35-5301 TAPA-DEPOSITO COLADOR 1
13 35-4112 TAPA PRODUCTO QUÍMICO RESISTENTE/NEGRO 1
14 35-0013 ANILLO O; TAPA 1
15 35-5667 CANASTO-PINACULO GRANDE 1
16 35-6011 CAJA DE LA BOMBA/ALMOND 1
17 07-2184 ARANDELA- 3/8” ACERO INOXIDABLE 4
18 35-5621 TORNILLO - 3/4 - 16 X 2 1/4 CABEZA HEXAGONAL 4
19 19-2115 ANILLO O; TAPON DE DRENAJE 2
20 35-7161 TAPON DE DRENAJE/NEGRO 2

Downloaded from www.Manualslib.com manuals search engine 

http://www.manualslib.com/

